

Test Report

No.: QDHL1803006285CO

Date: MAR.26,2018

Page: 1 of 3

QINGDAO JIAHE JINSHENG INDUSTRY CO.,LTD

3-101,22# BUILDING,NO.1057,JINSHUI ROAD, LICANG DISTRICT,QINGDAO, P.R.CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : TWO LEGGED MIDDLE FRAME
SGS Ref. No. : TAOHG1801099801
Style/ Item No. : RED / GREEN
P.O./ Ref No. : 17790MFF3/JJ0170307
Supplier : QINGDAO JIAHE JINSHENG INDUSTRY CO.,LTD
Country of Origin : CHINA
Country of Destination : USA
Sample Receiving Date : MAR.19,2018
Testing Period : MAR.19,2018 TO MAR.26,2018

Test Requested

CPSIA section 101(f) - Lead in paint/similar surface coating material

CPSIA section 108 - Phthalates

Result

Pass (See Remark)

Pass (See Remark)

Remark: It is requested by applicant, only the selected material(s) in the submitted sample were tested, the detail of tested material(s) is listed in specimen description in the result page(s).

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.

Approved by:

Zhou Xinkuan, SK
Lab Manager



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1444, or email: CN.Descheck@sgs.com
SGS Center, No. 143, Zhuzhou Road, Laoshan District, Qingdao, China 266101 t (86-532) 68999187 f (86-532) 60991952 www.sgs.com.cn
中國·青島·嶗山區株洲路143號通標中心 郵編: 266101 t (86-532) 68999187 f (86-532) 60991952 e sgs.china@sgs.com



Test Report

No.: QDHL1803006285CO

Date: MAR.26,2018

Page: 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	TAO18-010998.001	Red coating on metal + Green coating on metal

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

CPSIA section 101(f) - Lead in paint/similar surface coating material

Test Method : CPSC Test Method: CPSC-CH-E1003-09.1 `Standard Operation Procedure for Determining Lead (Pb) in Paint and Other Similar Surface Coatings`.

Test Item(s)	Limit	Unit	MDL	001
Lead (Pb)	0.009	%	0.002	ND
Comment				PASS

Notes :

- (1) With reference to Test Method CPSC-CH-E1003-09.1 dated February 25, 2011, the result is calculated using the minimum sample weight.

CPSIA section 108 - Phthalates

Test Method : With reference to CPSC-CH-C1001-09.3, analysis was performed by GC-MS

Test Item(s)	CAS NO.	Limit	Unit	MDL	001
Dibutyl Phthalate (DBP)	84-74-2	0.1	%	0.005	ND
Benzylbutyl Phthalate (BBP)	85-68-7	0.1	%	0.005	ND
Bis-(2-ethylhexyl) Phthalate (DEHP)	117-81-7	0.1	%	0.005	ND
Diisononyl Phthalate (DINP)	28553-12-0/ 68515-48-0	0.1	%	0.005	ND
Di-n-octyl Phthalate (DNOP)	117-84-0	0.1	%	0.005	ND
Diisodecyl Phthalate (DIDP)	26761-40-0/ 68515-49-1	0.1	%	0.005	ND
Comment					PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Deccheck@sgs.com
 SGS Center, No. 143, Zhuzhou Road, Laoshan District, Qingdao, China 266101 t (86-532) 68999187 f (86-532) 80991952 www.sgs.com.cn
 中国·青岛· 莱山区株洲路143号 莱标中心 邮编: 266101 t (86-532) 68999187 f (86-532) 80991952 e sgs.china@sgs.com

Sample Photo:



SGS authenticate the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephones: (86-755) 8307 1443, or email: CN.Decotech@sgs.com

SGS Center, No. 143, Zhuzhou Road, Laoshan District, Qingdao, China 266101 t (86-532) 88999187 f (86-532) 80991952 www.sgs.com.cn
中国·青岛· 崂山区株洲路143号通标中心 邮编: 266101 t (86-532) 88999187 f (86-532) 80991952 e sgs.china@sgs.com